s LONCIN £ 5=

iR SR E A

LC1P61FC
LC1P65FC
LC1P70FC

IR AN=VERSION No.: 2013-01

|
=

LONCIN MOTOR CO.,LTD.




S#EI3L ( Cylinder head) BhEH%S ( Crankcase) Hi#h4E s (Crankcase cover)

11-§ f11

B-12
716 — 10153 B
== k 11

ﬁml?s (%f‘ “Jh?['} J W @ /
1;{\23’; M%&Mﬁ}ﬂ}7 . 5

e
.zg B‘E

il %h/35 %€ (Crankshaft/piston) BLS#L# (Camshaft) s gy (Starter)




iz #s (Starter) Auto Choke Version %8 (Carburetor) AP 28 (Carburetor) Auto Choke Vers

7SS (Air cleaner) PHE$EH] (Control)




H4E (Fuel Tank)

W #e (Muffler)

PR (Control) Fixed Speed




A3k (CYLINDER HEAD)

575 A . . ¥ & (Reqd. QTY.)
No. Part No. LR Description 1P61FC 1P6q5|:§ 1P70FC
1 380020128-0001 |/ # 3kl 2 44 HEXAGON SHOULDER BOLT 5 5 5
2 120230098-0001 |S {3k % COVER COMP. HEAD 1 1 1
3 120250037-0001 |5 4T 3k 28 25 44 34 PACKING, HEAD COVER 1 1 1
4 270960029-0001 |[kf£%E E7RTC PLUG,SPARK E7RTC 1 1 1
5 380140339-0001 |/~ kv == [ W& 42 M8*50 BOLT, CONNECTING,ROD M8*50 4 4 4
6 120080548-0001 | fiT 3k HEAD COMP,CYLINDER 1 / /
120080549-0001 | 4T3k HEAD COMP,CYLINDER / 1 /
120080553-0001 |41k HEAD COMP,CYLINDER / / 1
7 380180101-0001 |k #2H: M6*95 BOLT, STUD M6*89 2 2 2
8 380180144-0001 |[XUki2H: M6*97 BOLT, STUD M6*95 2 2 2
9 120150204-0001 |/ 4T 3k 25 $f 44 GASKET, CYLINDER 1 / /
120150195-0001 |5 fiT 3k 25 4 4 GASKET, CYLINDER / 1 /
120150197-0001 |5 fiT 3k 25 4 4 GASKET, CYLINDER / / 1
10 380600117-0001 |:Ef74Y 10*14 PIN, DOWEL, 10*14 2 2 2




Hi#h48 (CRANKCASE)

575 A . . ¥ & (Reqd. QTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 110810143-0001 | 4462 CRANK CASE 1 / /
110810149-0001 | 4464 CRANK CASE / 1 /
110810194-0001 | 4464 CRANK CASE / / 1
2 160200048-0001 |%zhHl S SHIELD,TANK SIDE 1 1 1
3 380140013-0005 |75 4 3k i5= 24 [ 2 44 BOLT,FLANGE M6*16 2 2 2
4 380850002-0001 |X=k % 12 ks: 6*78.5 BOLT,STUD 6*78.5 1 1 1
5 380850006-0001 |X:L 7 #1244 6*85 BOLT,STUD 6*85 2 2 2
6 380650335-0001 |Jiid+ 25*38*7 OIL SEAL 25*38*7 1 1 1
7 140250006-0001 |45 F & REED VALVE 1 1 1
8 380140037-0003 |/ ffi ki == [ 842 M6*10 BOLT,FLANGE M6*10 1 1 1
9 110850010-0001 | ify filh 2 4 24 PACKING,BREATHER CHAMBER 1 1 /
110850011-0001 | Mg fili 25 4 4 PACKING,BREATHER CHAMBER / / 1
10 110840010-0001 |0 filh 2 4 CAP,BREATHER CHAMBER 1 1 /
110840011-0001 | IHg filh 24 4 CAP,BREATHER CHAMBER / / 1




Hi#h48 (CRANKCASE)

F5 A . . ¥ & (Reqd. QTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
11 380140441-0001 |/ ffi3kiZ == IS M6*14 BOLT,FLANGE M6*14 3 3 3
12 381140465-0001 || zh 2ea SPRING,IDLE CONTROLLER 1 1 1
13 293030012-0001 | ZhHLib|zh 5 FLYWHEEL BRAKE 1 1 1
14 380140086-0002 |75 £ 3k 2= 24 [ 2 44 BOLT,FLANGE M6*22 1 1 1
15 380821590-0001 |4#}#& BUSHING 1 1 1
16 160200051-0001 |%zhHL S SHIELD,TANK SIDE 1 1 /
160200037-0001 |%zhHl S SHIELD,TANK SIDE / / 1
17 380140067-0003 |/ ffi ki == [HIMEAE M6*12 BOLT,FLANGE M6*12 1 1 1
18 380740521-0001 |i@A % TUBE, BREATHER 3# 1 1 1
19 171630010-0001 |5 e SHAFT,GOVERNOR ARM 1 1 1
20 380450527-0001 |*F-HE 6*13*1 WASHER 6*13*1 1 1 1
21 380650338-0001 |yfiEf 6%11*4 OIL SEAL 6*11*4 1 1 1
22 381350004-0001 |44 PIN,LOCK 1 1 1




17 16
Bi#h4E 3 (CRANKCASE COVER)

F5 A . . ¥ & (Reqd. QTY.)

No. Part No. R Description 1P61FC 1P6qSF(? 1P70FC
1 110820038-0001 |ffi#hi%e 2% CASE COVER 1 1 /
2 110820026-0001 | ffi#hi%E 2% CASE COVER / / 1
3 380140024-0006 |7~ ff1 k¥ 2% [ W8 #: M6*28 BOLT,FLANGE M6*28 7 7 /
4 380140148-0005 |7~ ik = [ 4 M8*50 BOLT,FLANGE M8*50 / / 6
5 380650347-0001 |ifi3:25*41.25*6 OIL SEAL 1 1 1
6 380600121-0001 |s& 474y 8*10 PIN,DOWEL 8*10 2 2 2
7 380140077-0005 |/~ ff ki == [ MEFE M6*20 BOLT,FLANGE M6*20 1 1 1
8 171750025-0001 |5 14 %6 & 1 GOVERNOR COMP 1 1 1
9 171640003-0001  |f 3 5 %6 AR GOVERNOR ASSY 1 1 1
10 110830053-0001 | fh 44 & 25 4 PACKING,CASE COVER 1 1 /
11 110830057-0001 | fh 44 & 25 4 PACKING,CASE COVER / / 1
12 380600120-0001 |:Ef74Y 8*14 PIN,DOWEL 8*14 2 2 2
13 150570002-0001 |4 [ b e RUBBER,OIL DEFLECTOR 1 1 1
14 110260025-0001 |24} 32 DRAIN BOLT 1 1 1




17 16
fh#48% (CRANKCASE COVER)
5 EIBAEAES . ., . ¥ & (Reqd. QTY.)
No. Part No. LT AR Description 1P61FC 1P65FC 1P70FC
15 380450514-0001 |*F#& 10*16*1.5 WASHER 10*16*1.5 1 1 1
16 110690016-0002 |#Li K20 & CAP ASSY 1 1 1
17 380140100-0003 |75 ff3kyk = R M6*35 BOLT,FLANGE M6*35 1 1 1




/%% (CRANKSHAFT/PISTON)

=) e [=] N o ¥ & (Reqd. QTY.)
ﬁf A"pfffm? R Description 1P61FC 1P6q5|:§ 1P70FC
1 130070153-0001 |}& Ze¥f 20 & RING SET 1 / /
130070150-0001 |}E Ze¥f2H & RING SET / 1 /
130070188-0001 |}&Ze¥f2H & RING SET / / 1
2 130030173-0001 |[}% 2 PISTON 1 / /
130030170-0001 |} 3 PISTON / 1 /
130030208-0001 |} PISTON / / 1
3 130060030-0001 |} ZE4Y PIN.PISTON 1 1 /
130060031-0001 |} g4k PIN.PISTON / / 1
4 380560055-0001 |22 4% & CLIP,PISTON PIN 1 1 /
380560056-0001 |22 4% CLIP,PISTON PIN / / 1
5 130150051-0001 |3 FF ROD ASSY.,CONNECTING 1 1 /
130150052-0001 |3 fF ROD ASSY.,CONNECTING / / 1
6 380630137-0002 |%& 6205 EDDP GROOVE BALL BEAEING 6205 1 1 1
7 130290188-0001 | fihi 35 £F CRANKSHAFT COMP (F) 1 1 /




N0

/%% (CRANKSHAFT/PISTON)

R | ZWAAE — — TF (Reqd. OTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
7 130290122-0001 |l 26 (F CRANKSHAFT COMP (E) 1 1 /
130290345-0001 | i CRANKSHAFT COMP (H) 1 1 /
130290434-0001 | i i CRANKSHAFT COMP (U) 1 1 /
130290321-0001 | i CRANKSHAFT COMP (B) / / 1
8 | 380450518-0001 |T-tAH 25.4%34*1 WASHER 25.4%34%1 1 1 1




1
BLSHLE (CAMSHAFT)

575 A . . ¥ & (Reqd. QTY.)
No. Part No. LR Description 1P61FC 1P6q5|:§ 1P70FC
1 140450058-0001 |< [ 13E4H & ARM,VALVE ROCKER 1 1 1
2 140450059-0001 |< |13 EH & ARM,VALVE ROCKER 1 1 1
3 140380020-0001 |/ | ] 35 Jii RETAINER,VALVE SPRING 2 2 2
4 140340022-0001 |5 |70 SPRING,VALVE 2 2 2
5 140400016-0001 |44 = SEAL,VALVE STEM 1 1 1
6 500550024-0001 |5 1&14 VALVE ASSY. 1 1 /

500550067-0001 |5 1&1 VALVE ASSY. / / 1
7 140670029-0001 |#EAT4H & ROD,PUSH 2 2 /

140670028-0001 |#EFF2H & ROD,PUSH / / 2
8 140690002-0001 |#Ef+ LIFTER 2 2 2
9 140020105-0001 |4 #¢HhzH 4 CAMSHAFT ASSY. 1 1 /

140020103-0001 |/ #¢Hh2H & CAMSHAFT ASSY. / / 1
10 380450534-0001 |‘F#[E 14.2*20*1 WASHER 14.2*20*1 1 1 2




#EhEE (STARTER)

TS

E S IGE

Description

¥ & (Reqd. QTY.)

No. Part No. 1P61FC 1P65FC 1P70FC
1 193490225-0001 |Fesh2H (A0 BE) STARTER SUBASSEMBIY (black) 1 1 /
193490095-0001 | T iesh 41 (A {4 ) STARTER SUBASSEMBIY (black) / / 1
2 193690003-0001 |ifd 5l 2% 5 1fi = HOOD,FAN COVER 1 1 1
3 380200008-0005 |74 #% sk i4T SCREW , PAN 3 3 3
4 380370066-0001 |7 f 3 24 i WE £} NUT,FLANGE 3 3 3




#34% (STARTER) AUTO CHOKE VERSION

R | ZWAAE — — TF (Reqd. OTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 193490225-0001 | & ai4LF STARTER SUBASSEMBIY (black) 1 1 /
193490095-0001 |41 {F STARTER SUBASSEMBIY (black) / / 1
2 193690015-0001 | i 2y 20 1 HOOD,FAN COVER 5# 1 1 1
3 | 380200008-0005 || fifi bzl SCREW , PAN 3 3 3
4 | 380370066-0001 |1k % iz kF NUT.FLANGE 3 3 3
5 173910003-0001 | B[ 132 4R 2+ LAMINA,.CONTEOL THROTTLE 1 1 1
6 141140003-0001 | i 2 DUST COVER 1 1 1
7 | 380020090-0001 | i ki i te BOLT,FLANGE 1 1 1
8 171650021-0001 | [ 1T ROD,THROTTLE 1 1 /
171650026-0001 | FELIAL[ 14T ROD,THROTTLE / / 1
9 | 171650022-0002 |FH R THAT ROD,THROTTLE 1 1 /
171650025-0001 | LRI 14 4T ROD,THROTTLE / / 1
10 | 380140167-0002 | ff Kk ik filgke BOLT,FLANGE 2 2 2
11 | 171470010-0001 |BHLJA[ Il B (E ASSY.CONTROL THROTTLE 1 1 1




fh %% (CARBURETOR)

R | ZWAAE — — TF (Reqd. OTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 170430155-0001 | {1, JH 22 £ 48 PACKING INSULATOR 1 1 1
2 170440079-0001 | {1, 25 K A 2 INSULATIR,CARBURETOR 1 1 1
3 170430147-0001 | {1, 5% 2 & PACKING,CARBURETOR 2 2 2
4 | 170450001-0001 |ft,JH 2k Heht PACKING,CARBURETOR 1 1 1
5 | 170021297-0001 |fryh%e CARBURETOR 1 / /
170021298-0001 |t CARBURETOR / 1 /
170021336-0001 |44, 2 CARBURETOR / / 1
6 170430133-0001 | {1, JH1 22 1 2 GASKET.AIR CLEANER 1 1 1




fiha% (CARBURETOR) AUTO CHOKE VERSION

R | ZWAAE — — TF (Reqd. OTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 170430155-0001 | {1, JH 22 £ 48 PACKING INSULATOR 1 1 1
2 170440079-0001 | {1, 25 K A 2 INSULATIR,CARBURETOR 1 1 1
3 170430147-0001 | {1, 5% 2 & PACKING,CARBURETOR 2 2 2
4 | 170450001-T320 |{kii %[5 2 PACKING,CARBURETOR 1 1 1
5 | 170021235-0001 |fryh%e CARBURETOR 1 / /
170021144-0001 | {t,jfi CARBURETOR / 1 /
170021168-0001 |41, Jfi 25 CARBURETOR / / 1
6 170430133-0001 | {1, JH1 22 1 2 GASKET.AIR CLEANER 1 1 1
7 173090001-0001 | BELjA | 1 FF 4 LOCK THROTTLE 1 1 1




K H kR (FLYWHEEL/IGNITION COMP)

F5 A . . ¥ & (Reqd. QTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 270920286-0001 |5 -k 2k 8l COIL ASSY.,IGNITION 1 1 1
2 380140086-0002 |/~ ffi kv == [HIUEAE M6*22 BOLT,FLANGE M6*22 1 1 1
3 270020096-0001  |fif H ML 15 T B FLYWHEEL COMP 1 1 1
4 160180015-0001 |m|%¢ FAN,COOLING 1 1 1
5 193590005-0001 |ifezh#t PULLEY,STARTER 1 1 1
6 380370051-0001 |/ 22 Mg RF NUT,SPECIAL 1 1 1




3988 (AIR CLEANER)

575 A . . ¥ & (Reqd. QTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 180280052-0001 |7 yE 4L s ELBOW,COMP AIR CLEANER 1 1 1
2 180130178-0001 |7k sy ELEMENT, AIR CLEANER 1 1 1
3 180130157-0001 |7 )EdeyEils FILTER,OUTER 1 1 1
4 180070175-0001 |Zs g5 {4 2% COVER,AIR CLEANER 1 1 1
5 180020597-0001 |%syese AIR CLEANER ASSY 1 1 1
6 380370066-0001 |/~ ffiyk % [ WEEE M6 NUT,FLANGE M6 2 2 2




PEEIEH (CONTROL)

¥ FEAA . o & (Reqd. QTY.)
No. Part No. bR Description 1P61FC 1PF?5F§ 1P70FC
1 171650004-0001 |REX.IJHIAF ROD,THROTTLE 1 1 /
171650005-0001 |REX.IJHIAF ROD,THROTTLE / / 1
2 171610003-0001 (TSI IEMEE SPRING,THROTTLE RETURN 1 1 /
171610015-0001 (TSI IEMEE SPRING,THROTTLE RETURN / / 1
3 171590018-0001 [;@i ]Fu+F ROD,GOVERNOR 1 1 /
171590015-0001 [;@i ]Fu+F ROD,GOVERNOR / / 1
4 171680055-0001 | JEBRNFHAHS LIFTER , VALVE 2# 1 1 1
5 171600068-0001 |FZR5¥E SPRING, GOVERNOR 1 1 1
6 380140067-0003 |7~ SLA=HIZIE M6*12 BOLT,FLANGE M6*12 2 2 2
7 380250002-0001 |A3LFimETEEE BOLT,GOVERNOR ARM 1 1 1
8 171620015-0001 |iA%E7 28 ARM,GOVERNOR 1 1 /
171620016-0001 |EAZRSZZE ARM,GOVERNOR / / 1
9 380370048-0001 |/AAiE=MHIEE M6 NUT,FLANGE M6 1 1 1




JEEREH] (CONTROL) FIXED SPEED

575 A . . ¥ & (Reqd. QTY.)
No. Part No. LR Description 1P61FC 1P6q5|:§ 1P70FC
1 171590018-0001 || 14 AT ROD,GOVERNOR 1 1 /
171590015-0001 |14 AF ROD,GOVERNOR / / 1
2 171610003-0001 |55 14 fir i SPRING,THROTTLE RETURN 1 1 /
171610015-0001 |55 14 fir i SPRING,THROTTLE RETURN / / 1
3 171680047-0001 |y 1#: )\ FHidL 4 LIFTER,VALVE 1 1 1
4 171600018-0001 |qJi jak 2 5 SPRING, GOVERNOR 1 1 /
171600033-0001 |qf g 3 5 SPRING, GOVERNOR / / 1
5 171620015-0001 |ifF3d & 41 ARM,GOVERNOR 1 1 /
171620016-0001 |ifFd & 41 ARM,GOVERNOR / / 1
6 380370048-0001 |/~ vk % M WEEE M6 NUT,FLANGE M6 1 1 1
7 380250002-0001 |7 Sk F-uji 5 g w2 4T BOLT,GOVERNOR ARM 1 1 1
8 380140067-0003 |/ ffi ki == [HIMEAE M6*12 BOLT,FLANGE M6*12 2 2 2




0000000004
va000000004

HEE (MUFFLER)

575 TS . . ¥ & (Reqd. QTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 380370048-0001 |75 vk = HIMREF M6 NUT,FLANGE M6 2 2 2
2 180960035-0001 |3 75 Sedp PROTECTOR COVER,MUFFLERAuto choke) 1 1 1
180960026-0001 |3 75 Sedp PROTECTOR COVER,MUFFLER 1 1 1
3 180571283-0001 |47 28 MUFFLER ASSY.(Auto choke) 1 1 1
180571313-0001 |[754¢ MUFFLER ASSY. 1 1 1
4 180660065-0001 |4 i e %5 5 H4 GASKET,MUFFLER 1 2 1




W (FUEL TANK)

R | ZWAAE — — TF (Reqd. OTY.)
No. Part No. R Description 1P61FC 1P6q5|:§ 1P70FC
1 170870112-0001 |Jh#fiE CAP COMP.,FUEL FILLER 1 1 1
2 | 380370048-0001 | ffid: % {42 if NUT,FLANGE 1 1 1
3 | 380450444-0002 |F [ WASHER 1 1 1
4 | 170490136-0001 |y Eblk TANK COMP. FUEL 1 1 /
170490138-0001 | i i & TANK COMP. FUEL / / 1
5 | 380140077-0005 | ff ki % Milgke BOLT,FLANGE 1 1 1
6 | 380850003-0001 |3k & 1¥iZfe BOLT,STUD 1 1 1
7 170010017-0001 |2 j&i5 2% STRAINER,FUEL 1 1 1
8 | 380930027-0001 | fitkF CLIP.WIRE HARNESS 1 1 1
9 | 380750425-0001 |y TUBE,FUEL 1 1 /
380750432-0001 | TUBE,FUEL / / 1
10 | 380960120-0004 | Ffidiz LOOP, TUBE 2 2 2




Shaft options

No. Part No. Parts name Description Picture 1P61FC | 1P65FC | 1P70FC
1 130290188-0001 e 2 A CRANKSHAFT COMP (F) 1 1 /
2 130290122-0001 HH Aty 3 CRANKSHAFT COMP (E) 1 1 /
3 130290345-0001 e A CRANKSHAFT COMP (H) 1 1 /
4 130290434-0001 iy 2 CRANKSHAFT COMP (U) 1 1 /
5 130290323-0001 A A CRANKSHAFT COMP (E) / / 1
6 130290321-0001 i AR A CRANKSHAFT COMP (B) / / 1
7 130290324-0001 A A CRANKSHAFT COMP (F) / / 1




e LONCINIES
FEZEBRAIRMGERAA

Loncin motor co., Ltd.

A ERTMARBEX AR T VEKXERKIEIS

Add:No.99Hualong Road,Jiulongpo District,Chongging,China
Tel:86 23 8980 5678/86 23 8980 8505
Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA




